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MEDICAL STANDARD
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HIGH PERFORMANCE
TEXTILES
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- AATCC42 (Water Impacting Penetration)
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01 REUSABLE ISOLATION GOWN
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A. Sweep of gown spudn 56" 142 cm
B. Body length (281D 50" 127 cm
C. Sleeve length uyugnd 31" 78 cm

Su PPEOO1-A (AAMI LEVEL 2)
rlwaalaas 50GSM dulden

su PPEOO1-AC (AAMI LEVEL 2)
wﬂwalaamas 50GSM Fuldgduaziunna
1Fo dksulovAuusausaund

& 1)/

$u PPE001-DA (AAMI LEVEL 2)

rlwaat0os 50GSM govdu
“‘ su PPEOO1-DAC (AAMI LEVEL 2)
wﬂwalaamas 50GSM a@oviulaziunna

PPEOO1-A 1Fo dwsSutlovAuusSDISIUAD

dgouusztunmslgviu

1) $ndrethoruknl 40 svmusalfua ua:aulkukvdrendnudouay Warnidalsa

2) Kuldthowenu1d kéathenusuriuu

3) awsagarAduaaa Welhaduuilddild 5-10 Asy (Uszansmwnaisazioutin:anav Kkav
wumsgaluuinn 5-10 ASY)



dapp

HI-TEX

- 02 REUSABLE HOODY LAB COAT
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04 DISPOSABLE SHOE COVER
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05 REUSABLE LAB COAT
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06 REUSABLE FACE MASK
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TEST REPORT
REPORT NUMBER : G 301763
APPLICATION FORM No. : 36660
ISSUE DATE : 16/04/20
PAGE 212
| G 3017-1/63 CONCLUSION™
WATER RESISTANCE: AATCC 127 : 2008
HYDROSTATIC PRESSURE AS RECEIVED (cmH;0) FABRIC
- TEST SPECIMEN 1 211
+ TEST SPECIMEN 2 233
- TEST SPECIMEN 3 278
AVERAGE 241
WATER RESISTANCE : IMPACT PENETRATION TEST : AATCC 42 : 2013 LEVEL 2
IMPACT PENETRATION AS RECEIVED (g) FABRIC
- TEST SPECIMEN 1 025
- TEST SPECIMEN 2 021
- TEST SPECIMEN 3 0.24
AVERAGE 0.23

REMARK(S): " - ACCORDING TO ASTM F2407-06 (REAPPROVED 2013)
CLASSIFICATION OF SURGICAL GOWN BARRIER PERFORMANCE BASED ON AAMI PBTO

BARRIER PERFORMANCE TEST METHOD AAMI PBT0 BARRIER CLASSIFICATION
LEVEL 1 LEVEL 2 LEVEL 3 LEVEL 4
IMPACT PENETRATION AATCC 42 <45g <109 <109 ¥
HYDROSTATIC RESISTANCE AATCC 127 e 20 cm »50 em »
VIRAL PENETRATION RESISTANCE ASTMF 1671 N - o PASS

* NOT REQUIRED FOR THIS LEVEL

- FABRIC WAS USED FOR EVALUATION.
- ONLY ONE SAMPLE WAS TESTED, AS REQUESTED BY THE CLIENT.

. TEST APPARATUS : AUTOMATIC HYDROSTATIC TESTER (HYDROTESTER Il MODEL FX3000)
- WATER PRESSURE : 600 mmH;Ofmin.
mMTURBuTIGURAN Lidendumiusemfotuniousdnmistula wislinsmussnmessuuasy WuamuAnnmUssiangmnsog”
This test report refers to the submitted for ing only. It is not certified for or refe of

g/ g/ the the
goods. The total or the part of this report may not be reproduced without the written approval from Textile Testing Center, Thailand Textile Institute.




